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1. ARSI RIS E & fI%sE s 8.
This test report is invalid without the seal,

2. AARETE Uil . HEHE” BT
This test report is invalid without the signatures of the related persons.

3. ARG HEETRL.
This test report is invalid if erased, altered or copied partially.

4 MAMEFEA RV N FREERE Z B H R AR O8N, ae R,
Any doubt should inform us within 15 days after receiving the test report

5. ZACOIOHEMABITE B M ZEASRME, foOAn HE S 3, BRI 40
NO6F SR 11 T
The commissioned testing samples and commission information are provided by the
applicant. The results shown in the test report refer only to the sample(s) tested unless
otherwise stated. Identifying authenticity of the supplied samples and information is
out of our responsibility. ;

6. ARG KA B thakk, HE RN rﬁﬁ & /fﬁfﬁ?){ W U T 9 5 R BE L

S5RENB LK.

This test report is printed on anti-counterfeiting paper. Its copy should have grid
shading. The numbers on the back of the data sheet are random numbers not related
with the report.
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